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1. General Description of Equipment under Test

1.1Applicant

E-TEN Information System Co., Ltd.
9F., No. 256, Yangguang Street, Neihu Chiu, Taipei, Taiwan114, R.O.C.

1.2 Manufacturer

E-TEN Information System Co., Ltd.
9F., No. 256, Yangguang Street, Neihu Chiu, Taipei, Taiwan114, R.O.C.

1.3 Basic Description of Equipment under Test

Equipment Pocket PC Phone
Trade Name glofiish
Model Name M800/M800+
Brand Name Phihong
Model Name PSCO05R-050 PH
AC Adapter I/P: 100-240Vac, 50-60Hz, 14-19VA, 0.2A;
Power Rating
O/P: 5Vdc, 1A
AC Power Cord Type |1.9 meter shielded cable with ferrite core
Brand Name Welldone
Model Name E4ET011K1002
Battery
Rating 3.7Vvdc, 1530mA
Type Li-ion
Brand Name Merry
Earphone Model Name DDOENSEP004
Signal line Type 1.6 meter non-shielded cable without ferrite core
Brand Name Golden Bridge
USB Cable [Model Name As52-07030013
Signal line Type 1 meter non-shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.
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1.4 Feature of EqQuipment under Test

Product Feature & Specification

1. Type of Modulation

WLAN: DSSS / OFDM
Bluetooth(1Mbps): GFSK

Bluetooth EDR (2Mbps): Pi/4-DQPSK
Bluetooth EDR (3Mbps): 8-DPSK

2. Number of Channels

WLAN: 11 Channels
Bluetooth : 79 Channels

3. Frequency Band

WLAN: 2400MHz~2483.5MHz
Bluetooth: 2400MHz~2483.5MHz

4.  Carrier Frequency of each channel

WLAN: 2412+(n-1) * 5MHz; n=1-11
Bluetooth: 2402+ n*1MHz, n= 0~78

5.  Channel Spacing

WLAN: 5MHz
Bluetooth: 1MHz

6. Maximum Output Power to Antenna

(Normal Condition)

WLAN: 802.11b : 17.35 dBm / 802.11g: 21.20 dBm
Bluetooth(1Mbps): 3.46dBm

Bluetooth EDR (2Mbps): 3.47dBm

Bluetooth EDR (3Mbps): 3.89 dBm

7. Type of Antenna Connector

N/A

8. Antenna Type

WLAN: PIFA Antenna
Bluetooth: FPC Antenna

) WLAN : -4 dBi
9. Antenna Gain
BT : 0 dBi
10. HW Version : 1.1v
11. SW Version: 021
12. Function Type Transmitter Transceiver \%

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : SPUM800

Page No. : 20f161
Report Issued Date : Oct. 09, 2007
Report Version . Rev. 01



—eron s FCC Test Report

Report No. : FR761327-04

2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. The EUT is programmed to transmit signal continuously for all testings.

c. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.
d. For radiated measurements, the results were the maximum of those obtained in 3 orthogonal axes
and only showed the worst data in this report.

2.2 Test Mode

Application
802.11b 802.11g
Model:CHO1_2412MHz Mode4:CHO01_2412MHz

Radiated Mode2:CH06_2437MHz Mode5:CHO06_2437MHz

Emission / Mode3:CH11_2462MHz Mode6:CH11_2462MHz

RF BT(1Mbps) BT-EDR(2Mbps) BT-EDR(3Mbps)

Conducted |\jode7:CHO0 2402MHz Mode10:CHOO_2402MHz Mode13:CHOO_2402MHz
Mode8:CH39_2441MHz Model1l:CH39 2441MHz Model14:CH39_2441MHz
Mode9:CH78_2480MHz Model2:CH78_2480MHz Model5:CH78_2480MHz
Mode 1: GSM850 Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + Adapter
Mode 2: GSM850 Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + USB Link
Mode 3: EDGE Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + USB Link

(Elor.1du.cted Mode 4: WCDMA Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + USB Link

mission

Mode 5: HSDPA Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + USB Link
Mode 6: PCS1900 Idle Mode + BT Link + WLAN Link + MPEG4 + Camera + Earphone + GPS Rx + USB Link
Mode 7: TMC Rx 98MHz

Note: For BT we tested Radiated emissions full modes in 3Mbps and retesting the worst channel ,CH78, in 1Mbps and

2Mbps respectively.
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2.3 Ancillary Equipment List

Iltem | Equipment Trade Name | Model Name | FCC ID Power Cord / Cable
1. BT Base Station Anritus MT-8852B N/A Unshielded, 1.8m
2.4 Connection Diagram of Test System
<Radiated Emission >
Bluetooth Tx Mode
Dipole
EUT Artenna
[
[ | Adapter Baze Station
L [ 120vimomz
WLAN Tx Mode
Earphone
Aclapter [ [EUT
1
I-Jr;l
120%1 BOHz
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<Conducted Emission>
EUT with Adapter Mode

EUT with USB Link Mode

TMC Rx Mode

L
Dipole
WL AR AP
Artenna
o
| Bf|eur L
Earhne @
BT Earphone
A clapter
% LN
1200 BOHZ Baze Station

s [
WLAN AP

Dipole @ Mouse

.ﬂ-ntgnna BT Earphaone

Earphone
i)
Adapter
[ Miatekoak
EUT |_|
USB Cable
~]
o] 12000 B0Hz

Base Station
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all tests.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No : COO04-HY, 03CHO06-HY
4.1 Test Voltage

AC 120V / 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 7 0f 161
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) |6dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247 (c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
15.247(b)(4) Antenna Requirement Pass
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The Emission Mode: Bluetooth

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a) (1) |Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass
15.247(a)(1)(iii) |Number of Hopping Frequency Used Pass
15.247(a)(1)(iii) |Dwell Time of Each Frequency Pass
15.247(b) Output Power Pass
15.247(c) 100kHz Bandwidth of Frequency Band Edges Pass
15.209(a) Radiated Emission Pass
15.203
15.247(b)(4) Antenna Reguirement Pass
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments :

As described in chapter 6 of this test report.
5.2.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak
power minus 6dB.

5.2.3 Test Setup Layout :

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result :

Application Type : WLAN 802.11b/g
Temperature : 26~27°C

Relative Humidity : 53~54%

Test Enginner : __James

802.11b
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.08 > 0.5MHz Mode 1
06 2437 9.96 > 0.5MHz Mode 2
11 2462 9.36 > 0.5MHz Mode 3
802.11g
Channel | Frequency | 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.36 > 0.5MHz Mode 4
06 2437 16.36 > 0.5MHz Mode 5
11 2462 16.36 > 0.5MHz Mode 6
SPORTON International Inc. Page No. 1 10 of 161
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5.2.5 6dB Bandwidth

Mode 1
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.18 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.080000000 MHz
20 Offset 193 dB Marker| 1 [T1 ]
0[40 dBm
L10 2| 407440000 _GH

D1 5.9 dBm

1 ’AM 2
viev po b1 Bt A MAMAAANY

\,4/ LVL
-10 ‘l,,.j\/ﬂ / \\\A
ak LAY

-—60

=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2007 17:49:15
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Mode 2
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.23 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.360000000 MHz
20 Offset 193 dB Marker| 1 [T1 ]
—0L73 dBm
L10 21432400000 _GH
D1 5.26| dBm

JUW\N\JHM 2

P Y iy i

——50

——60

L-70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2007 17:33:01
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Mode 3
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.56 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.960000000 MHz
20 Offset 19{(3 dB Marker| 1 [T1 1
-0/ 80 dBm
L10 21457000000 _GH
D1 4.12 dBm
2
UEl |, L A A T M)

FDV Vi S W
v <

——50

——60

L-70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2007 17:31:33
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Mode 4
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.64 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 193 dB Marker| 1 [T1 ]
-5[26 dBm
L10 21403800000 _GH
1 PKis
VIEW D1 0.69 dBmp -

mwuﬂwu}

— leartpslaflpalafaliig

wﬁﬂww*

\

RN

L-40

——50

——60

L-70

-80

Center 2.412 GHz 2 MHz/

Date: 7.SEP.2007 14:42:32

Span 20 MHz

LVL
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Mode 5
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.10 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 193 dB Marker| 1 [T1 ]
-4|73 dBm
L10 21428800000 _GH
1 PKjS
VIEW S D1 1.22 dBm I T

- /% VAVAM\JMAA Il/‘\ﬁ)'\\lh»l MJMW»M“JWL .M\Mdluh LvL
W, \
\

L-40

——50

——60

L-70

-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2007 14:43:46
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Mode 6
® *“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.55 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 193 dB Marker| 1 [T1 ]
-4/ 32 dBm
L10 21453800000 _GH
1 P
VIEW D1 Q.42 dBm

B 8 W = v e o~
. \
N

L-40

——50

——60

L-70

-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2007 14:45:00
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.3.2 Test Procedure :
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

5.3.3 Test Setup Layout :

L 1o
EUT
Spectrum Analyzer
SPORTON International Inc. Page No. 1 17 of 161
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5.3.4 Test Result :

Application Type : 802.11b/g
Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James

802.11b
Channel | Frequency | Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -7.88 8 Mode 1
06 2437 -1.76 8 Mode 2
11 2462 -3.11 8 Mode 3
802.11g
Channel | Frequency | Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -5.71 8 Mode 4
06 2437 -5.04 8 Mode 5
11 2462 -5.13 8 Mode 6
SPORTON International Inc. Page No. : 18 of 161
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5.3.5 Power Spectral Density
Mode 1

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.88 dBm

Ref 20 dBm “Att 20 dB “SWT 500 s 2.412744000 GHz

20 Offset 19{(3 dB

10

P11V YA

L-40

——50

——60

L-70

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 7.SEP.2007 16:57:14
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Mode 2
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -1.76 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.436973000 GHz

20 Offset 19{(3 dB

L10
SGL
1 PKiS
CLRVRY S 1
LVL

P W

L-40

——50

——60

L-70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 7.SEP.2007 17:17:31
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Mode 3
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -3.11 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.461973000 GHz
20 Offset 19!3 dB
10 [ A ]
SGL
1 PKES
CLRWRE S .
Y LVL
-10
%W‘“\M wormgrhlI WY
MW
-30
l-40
-50
I-60
-70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 4

® *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -5.71 dBm

Ref 20 dBm “Att 20 dB “SWT 500 s 2.411973000 GHz
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Mode 6
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.4.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span

including 100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result :
Application Type : WLAN 802.11b/g and BT
Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James

Test Result in WLAN lower band (802.11b/g) : PASS
Test Result in WLAN higher band (802.11b/g) . PASS
Test Result in BT lower band : PASS
Test Result in BT higher band : PASS

5.4.4 Note on Band Edge Emission :

>WLAN 802.11b
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2389.2 52.63 -21.37 74.00 54.06 30.26 3.75 35.44 100 0 Peak
2389.2 41.53 -12.47 54.00 42.96 30.29 3.75 35.44 123 55 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.0 49.41 -24.59 74.00 50.86 30.26 3.75 35.46 100 0 Peak
2390.0 39.25 -14.75 54.00 40.70 30.26 3.75 35.46 100 101 Average
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CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2487.5 50.41 -23.59 74.00 51.77 30.29 3.86 35.51 100 0 Peak
2487.5 40.31 -13.69 54.00 41.67 30.29 3.86 35.51 126 62 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2484.6 50.74 -23.26 74.00 52.10 30.29 3.86 35.51 100 0 Peak
2484.6 40.96 -13.04 54.00 42.32 30.29 3.86 35.51 100 81 Average
>WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.0 54.42 -19.58 74.00 55.87 30.26 3.75 35.46 100 0 Peak
2390.0 41.21 -12.79 54.00 42.66 30.26 3.75 35.46 100 82 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.0 57.06 -16.94 74.00 58.51 30.26 3.75 35.46 100 0 Peak
2390.0 42.40 -11.60 54.00 43.85 30.26 3.75 35.46 127 300 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 61.33 -12.67 74.00 62.69 30.29 3.86 35.51 100 0 Peak
2483.5 45.16 -8.84 54.00 46.52 30.29 3.86 35.51 100 100 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 57.81 -16.19 74.00 59.17 30.29 3.86 35.51 100 0 Peak
2483.5 42.52 -11.48 54.00 43.88 30.29 3.86 35.51 127 63 Average
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» BT(1Mbps)
CH78 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 63.07 -10.93 74.00 64.43 30.29 3.86 35.51 100 0 Peak
2483.5 42.96 -11.04 54.00 44.32 30.29 3.86 35.5 100 352 Average
CH78 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 67.09 -6.91 74.00 68.45 30.29 3.86 35.51 100 0 Peak
2483.5 45.94 -8.06 54.00 47.30 30.29 3.86 35.51 103 23 Average

» BT EDR(2Mbps)
CH78 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 63.82 -10.18 74.00 65.18 30.29 3.86 35.51 100 0 Peak
2483.5 42.98 -11.02 54.00 44.34 30.29 3.86 35.51 100 352 Average
CH78 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 67.52 -6.48 74.00 68.88 30.29 3.86 35.51 100 0 Peak
2483.5 45.98 -8.02 54.00 47.34 30.29 3.86 35.51 103 23 Average
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> BT-EDR(3Mbps)
CHOO (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.0 47.32 -26.68 74.00 48.77 30.26 3.75 35.46 100 0 Peak
2390.0 40.15 -13.85 54.00 41.60 30.26 3.75 35.46 100 351 Average
CHOO (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.0 46.96 -27.04 74.00 48.41 30.26 3.75 35.46 100 0 Peak
2390.0 40.14 -13.86 54.00 41.59 30.26 3.75 35.46 106 28 Average
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 63.46 -10.54 74.00 64.82 30.29 3.86 35.51 100 0 Peak
2483.5 43.85 -10.15 54.00 45.21 30.29 3.86 35.51 100 355 Average
CHT78 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.5 67.32 -6.68 74.00 68.68 30.29 3.86 35.51 100 0 Peak
2483.5 45.54 -8.46 54.00 46.90 30.29 3.86 35.51 100 23 Average
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5.4.5 Band Edge

WLAN 802.11b
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WLAN 802.119g
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WLAN 802.119g
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BT(1Mbps)
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BT-EDR(2Mbps)
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BT-EDR(2Mbps)
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BT-EDR(3Mbps)
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BT-EDR(3Mbps)
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5.5 Hopping Channel Separation

5.5.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.5.2 Test Procedure :

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Set RBW of spectrum analyzer to =1% of the span and VBW = RBW.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout :

Lo

EUT

Spectrum Analyzer

5.5.4 Test Result : The spectrum analyzer plots are attached as below
Application Type : BT(1Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James

Carrier Frequency -
Channel | Frequency ; Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.004 0.616 Mode 7
39 2441 1.004 0.616 Mode 8
78 2480 0.996 0.616 Mode 9

Note: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth. Refer the
result of 20dB bandwidth to section 5.7.
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5.5.5 est Result : The spectrum analyzer plots are attached as below
Application Type : BT-EDR(2Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%

Test Enginner : __James
Carrier Frequency -
Channel | Frequency ; Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.016 0.861 Mode 10
39 2441 0.992 0.869 Mode 11
78 2480 1.008 0.872 Mode 12

Note: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth. Refer the

result of 20dB bandwidth to section 5.7.

5.5.6 Test Result : The spectrum analyzer plots are attached as below
Application Type : BT-EDR(3Mbps)
Temperature : 26~27C
Relative Humidity : 53~54%

Test Enginner : __James
Carrier Frequency -
Channel [ Frequency ; Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.008 0.835 Mode 13
39 2441 1.000 0.853 Mode 14
78 2480 1.000 0.859 Mode 15

Note: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth. Refer the

result of 20dB bandwidth to section 5.7.
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5.5.7 Hopping Channel Seperation
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Mode 9
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Mode 10
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Mode 11
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10 Offset 1913 dB Marker| 1 [T1 ]
1 2 0|64 dBm
lo X f 2| 441012000 _GH
T W \\/\N/\,\ M \\/\w
MAXH I /vv/\ [ J\Wl\
Jjj \\\ LVL
20
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-90
Center 2.4415 GHz 400 kHz/ Span 4 MHz
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Mode 12
® “RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.11 dB
Ref 10 dBm “Att 20 dB *SWT 500 ms 1.008000000 MHz
10 Offset 1913 dB Marker| 1 [T1 ]
1 > -0/ 02 dBm
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Mode 13
® *RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.10 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.008000000 MHz

10 Offset 19|33 dB
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2 0| 85 dBm
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21402012000 GH
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Mode 14

®

“RBW 30 kHz

Delta 2 [T1 ]

*VBW 100 kHz 0.06 dB
Ref 10 dBm “Att 20 dB “SWT 500 ms 1.000000000 MHz
10 Offset 19{(3 dB Marker| 1 [T1 ]
1 2 0|55 dBm
Lo X 2|.441004000 GH
MAXH L-10 /“\[rrL n, W\f\‘_.
/ \,\ LVL
+-20
——30
L —-40 A AA W’\ /\ :J'\
T RV
50
-—60
+-70
—80
-90
Center 2.4415 GHz 400 kHz/ Span 4 MHz
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Mode 15
® “RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.02 dB
Ref 10 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
10 Offset 1913 dB Marker| 1 [T1 ]
1 > -0L01 dBm
e} W 2. 479004000 GH
- RATUN vy
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20
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.6.2 Test Procedure :

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout :

Lo

EUT
Spectrum Analyzer

5.6.4 Test Result : See spectrum analyzer plots below
Application Type : BT(1Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.5 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(2Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%

Test Enginner : __James

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15

5.6.6 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(3Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%

Test Enginner : __James

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.7 Number of Hopping Frequency
BT(1Mbps)

@ “RBW 100 kHz
*VBW 100 kHz

Ref 10 dBm “Att 20 dB “SWT 500 ms

10 Offset 19{3 dB
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—50

--60

=70

-90
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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BT-EDR(2Mbps)

@ “RBW 100 kHz
*VBW 100 kHz

Ref 10 dBm “Att 20 dB “SWT 500 ms

10 Offset 19{3 dB

AL AL T
- AUV A AR )
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BT-EDR(3Mbps)

@ “RBW 100 kHz
*VBW 100 kHz

Ref 10 dBm “Att 20 dB “SWT 500 ms

10 Offset 19{3 dB
~ MM
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-40
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5.7 Hopping Channel Bandwidth

5.7.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.7.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20 dB.

5.7.3 Test Setup Layout :

L 1o

EUT
Spectrum Analyzer

5.7.4 Test Result : See spectrum analyzer plots below
Application Type : BT(1Mbps)
Temperature : 26~27C
Relative Humidity : 53~54%
Test Enginner : __James

Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 0.924 Mode 7
39 2441 0.924 Mode 8
78 2480 0.924 Mode 9
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5.7.5 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(2Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%

Test Enginner : __James
Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 1.292 Mode 10
39 2441 1.304 Mode 11
78 2480 1.308 Mode 12
5.7.6 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(3Mbps)
Temperature : 26~27C
Relative Humidity : 53~54%
Test Enginner : __James
Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MH2z) Ref. No.
00 2402 1.252 Mode 13
39 2441 1.280 Mode 14
78 2480 1.288 Mode 15
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5.7.7 Hopping Channel Bandwidth

Mode 7
@ “RBW 30 kHz  Delta 2 [T1 ]
*VBW 300 kHz -0.20 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 924 .000000000 kHz
10 Offset 19!3 dB Marker| 1 [T1 ]
-18[09 dBm
Lo D1 1.61] dBm ./l]l’h. 21401568000 _GH
1 PKiS
VIEW l_10 A_N“\L |

LVL

X %
T D2 - 9 dBm

ol
o

——50

-—-60

—80

-90
Center 2.402 GHz 150 kHz/ Span 1.5 MHz
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Mode 8
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.03 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 924 .000000000 kHz
10 Offset 19{(3 dB Marker| 1 [T1 ]
-18(37 dBm
) D1 1.45 dBm i 113 2 440565000 _GH
VIEW
L-10 I‘N".!\v !W‘
. \m 2 LVL
20 D2 —ﬁ\é_ ﬂJdBm L,M"
]
+-30 ]
o)
-50
L -60
L-70
I-80
-90
Center 2.441 GHz 150 kHz/ Span 1.5 MHz
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Mode 9
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.49 dB
Ref 10 dBm “Att 20 dB *SWT 500 ms 924 000000000 kHz
10 Offset 19{(3 dB Marker| 1 [T1 ]
-17{93 dBm
) D1 1.47| dBm Mh 2 479568000 _GH
VTEW R Nn !’“‘u
u\[\' W M
ol i ||
%0 D2 - i dBm |
+—30. wl\\m[
40
+-50
+—60:
| -70
+-80
-90
Center 2.48 GHz 150 kHz/ Span 1.5 MHz
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Mode 10
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.15 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.292000000 MHz
10 Offset 19(3 dB Marker| 1 [T1 ]
-19[11 dBm
Fo D1 0.65 dBm T o s ———
1 PKg
MIED | ., "r\a,,r\\'N
1 2 LVL
o0 p2%/19.35 dbm o

L1 hl

R e

=50

--60
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-90
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Date: 7.SEP.2007 21:49:51

SPORTON International Inc. Page No. : 60 of 161
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : SPUM800



=oonian FCC Test Report Report No. : FR761327-04
Mode 11

@ “RBW 30 kHz Delta 2 [T1 ]

*VBW 300 kHz -0.30 dB

Ref 10 dBm *Att 20 dB *SWT 500 ms 1.304000000 MHz
10 Offset 19{(3 dB Marker| 1 [T1 ]

-19/24 dBm

O D1 0.36| dBm 2|l aan2cehnn ol

M= |, A%C\M“M\ 1 N/‘\N‘\VM
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no¥ Mo 64 dbm
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Mode 12
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.42 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.308000000 MHz
10 Offset 19(3 dB Marker| 1 [T1 ]
-20[21 dBm
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Mode 13
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.24 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.252000000 MHz
10 Offset 19(3 dB Marker| 1 [T1 ]
-18/98 dBm
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Mode 14
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.00 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.280000000 MHz
10 Offset 19(3 dB Marker| 1 [T1 ]
-19L17 dBm
Fo D1 0.56| dBm o s ———
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Mode 15
@ “RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.64 dB
Ref 10 dBm *Att 20 dB *“SWT 500 ms 1.288000000 MHz
10 Offset 19{(3 dB Marker| 1 [T1 ]
-19[36 dBm
fa} D1 0. 15 dBm 21.479368000_GH
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5.8 Dwell Time of Each Frequency

5.8.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.8.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
3. Set the center frequency on any frequency would be measure and set the frequency span to zero
span.

4. The calculate equals 79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout :

L 1o

EUT
Spectrum Analyzer

5.8.4 Test Result : See spectrum analyzer plots below
Application Type : BT(1Mbps)
Temperature : 26~27C
Relative Humidity : 53~54%
Test Enginner : __James

CH39
Average Hopping Package Transfer : -
Package Mode : Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 8.6 444 0.121 0.4
DH3 4 1720 0.217 0.4
DH5 3 3000 0.284 04
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5.8.5 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(2Mbps)
Temperature : 26~27°C
Relative Humidity : 53~54%

Test Enginner : __James

CH39
Average Hopping Package Transfer : -
Package Mode : Dwell Time Limit
Channel Time

(us) (s) (s)

DH1 8.6 456 0.124 0.4

DH3 4.6 1760 0.256 0.4

DH5 3 3020 0.286 0.4

5.8.6 Test Result : See spectrum analyzer plots below
Application Type : BT-EDR(3Mbps)
Temperature : 26~27C
Relative Humidity : 53~54%

Test Enginner : __James

CH39
Average Hopping Package Transfer : -
Package Mode Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.2 456 0.133 0.4
DH3 51 1706 0.275 0.4
DH5 3.4 3020 0.322 0.4
% Remark:
1. Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time
2. 79 channels come from the Hopping Channel number.
3. Average Hopping Channel = hops/sweep time
4. t: Package Transfer Time(us)
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5.8.7 Dwell Time

BT(1Mbps)_DH1

(CH39)
@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.20 dB
Ref 10 dBm “Att 20 dB SWT 2 ms 1.260000 ms
10 Offset 19!3 dB Marker| 1 [T1 ]
=46.17 dBm
Lo 76000000 ps
Delta P [T1 (1 SGL
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CLRWR] 1°F78 dB
-1 AAA4 000000 [0S
LVL
-2
+-3(¢
| _4( B
i
Wy L
| .50 M 1
-60
-70
-80
-90
Center 2.441 GHz 200 ps/
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@ RBW 1 MHz
*VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
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BT(1Mbps)_DH3 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.97 dB
Ref 10 dBm “Att 20 dB SWT 5 ms 2.500000 ms
10 Offset 1913 dB Marker| 1 [T1 ]
441381 dBm
e} 50000000 Hs
1 PRE Delta P [T1 ] SGL
-4| 39| dB
CLRWR
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-70
+-80
-90
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
10 Offset 19|33 dB
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BT(1Mbps)_DH5 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.36 dB
Ref 10 dBm “Att 20 dB SWT 10 ms 3.760000 ms
10 Offset 19(3 dB Marker| 1 [T1 ]
_44| 64_dBm
lo 640040_ms
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BT-EDR(2Mbps)_DH1(CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.22 dB
Ref 10 dBm “Att 20 dB SWT 2 ms 1.260000 ms
10 Offset 19.3 dB Marker| 1 [T1 1
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10 Offset 19|33 dB
LIl | I N A
SGL
CLRWR] |
LVL

50

-—60

=70

-90

Center 2.441 GHz 1 s/
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BT-EDR(2Mbps)_DH3 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.59 dB

Ref 10 dBm “Att 20 dB SWT 5 ms 2.510000 ms
10 Offset 19(3 dB Marker| 1 [T1 ]
i -45|26 dBm
) v 200000 us
oo Delta P [T1 ]
CLRWR -5p6p dB
r—10 L 700D0P TS
--20
+-30
-40
y 3
A
i
+—60:
L -70
+-80
-90

Center 2.441 GHz
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SGL
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
I] | L]
SGL
1 PKhs
CLRWR “ |\
LVL
I |
+-50
--60
-70
+-80
-90
Center 2.441 GHz 1 s/
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BT-EDR(2Mbps)_DH5 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.19 dB
Ref 10 dBm “Att 20 dB SWT 10 ms 3.760000 ms
10 Offset 1913 dB Marker| 1 [T1 ]
-45147 dBm
M A MNAAAANAAA AN AN NIANAAPANANAN AN AT
lo 11680000 ms
1 PRE Delta P [[T1 1] SGL
-4/ 82 dB
CLRWR
r—10 -UZUPDUYU TS
LVL
--20
--30
--40
y Eﬁ A h‘bmj
+-50 £
--60
-70
+-80
-90
Center 2.441 GHz 1 ms/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s

10 Offset 19|33 dB

o] PO

50

=Y
)
*

CLRWR

LVL

-—60

=70

-90

Center 2.441 GHz 1 s/
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BT-EDR(3Mbps)_DH1 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.04 dB
Ref 10 dBm “Att 20 dB SWT 2 ms 1.260000 ms
10 Offset 1913 dB Marker| 1 [T1 ]
-46(39 dBm
e} LMWV\ ‘ 1 00 \us
1 PRE Delita P [T1 ] SGL
CLRWR -5p74 0B
r—10 AHOO - UUUPDUU S
LVL
--20
--30
--40
iL NS
y
{M [ M
Wy
--60
-70
+-80
-90
Center 2.441 GHz 200 ps/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s

10 Offset 19|33 dB

=Y
)
*

CLRWR

LVL

50

-—60

=70

-90

Center 2.441 GHz 1 s/
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BT-EDR(3Mbps)_DH3 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.50 dB
Ref 10 dBm “Att 20 dB SWT 5 ms 2.510000 ms
10 Offset 19.3 dB Marker| 1 [T1 1
-46139 dBm
e} 32 00PO00 ps
1 PRE Delta P [T1 |1 SGL
-hlo6 dB
CLRWR
r—10] L 7UpPDUOU TS
LVL
20|
+-30|
+—40|
1 B
y
A
xq,f: 7 Vi
--60
-70
+-80
-90
Center 2.441 GHz 500 ps/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s

10 Offset 19|33 dB
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LVL
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-—60
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BT-EDR(3Mbps)_DH5 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.04 dB
Ref 10 dBm “Att 20 dB SWT 10 ms 3.720000 ms
10 Offset 1913 dB Marker| 1 [T1 ]
A oA~ AN ot AW A A A A oA -44L1
lo 640000 ms
1 PRE Delta P |T1 ] SGL
-5|147 dB
CLRWR
r—10 $ - UZUPDJYU TS
LVL
--20
--30
--40
o W illy |
--60
-70
+-80
-90
Center 2.441 GHz 1 ms/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s

10 Offset 19|33 dB

, (Il |
= L] i
CLRWR] 14

=Y

LVL

50

-—60

=70

-90

Center 2.441 GHz 1 s/
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5.9 Peak Output Power Measurement

5.9.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.9.2 Test Procedure :

1. The antenna port (RF output) of the EUT was connected to the input ( RF input) of a power meter

for WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the
EUT antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer

for BT measurement. The cable loss has been offset before testing.

5.9.3 Test Setup Layout :

L 1o
EUT Poweer Meter ! Spectrum Analyzer
5.9.4 Test Result :
Application Type : WLAN 802.11b/g and BT
Temperature : 26~27C
Relative Humidity : 53~54%
Test Enginner : __James
WLAN 802.11b
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.31 1W/30 dBm
06 2437 17.35 1W/30 dBm
11 2462 16.39 1W/30 dBm
WLAN 802.11g
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.97 1W/30 dBm
06 2437 21.20 1W/30 dBm
11 2462 19.84 1W/30 dBm
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BT(1Mbps)
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 3.33 1W/30 dBm
39 2441 3.46 1W/30 dBm
78 2480 3.44 1W/30 dBm
BT-EDR(2Mbps)
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 3.47 1W/30 dBm
39 2441 3.42 1W/30 dBm
78 2480 3.05 1W/30 dBm
BT-EDR(3Mbps)
Channel|Frequency [Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 3.89 1W/30 dBm
39 2441 3.77 1W/30 dBm
78 2480 3.38 1W/30 dBm
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5.9.5 Output Power
BT(1Mbps)
Mode : CHOO (2402MHz)

®

Ref 10 dBm “Att 20

*RBW 3 MHz
*VBW 3 MHz
dB *SWT 500 ms

Marker 1 [T1 ]
3.33 dBm
2.401760000 GHz

10 Offset 193 dB

qR

——30

50

-—60

=70

-90

Center 2.402 GHz

Date: 7.SEP.2007 11:29:25

500 kHz/

Span 5 MHz

LVL
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BT(1Mbps)
Mode : CH39 (2441MHz)
@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.46 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.440850000 GHz
10 Offset 193 dB 1
Y
o ] i S
_,_r'-'_'-'_'-'_' H
VAXH I
LVL
| -20
l-30
|40
I-50
| -60
70
I-80
-90
Center 2.441 GHz 500 kHz/ Span 5 MHz
Date: 7.SEP.2007 11:30:49
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BT(1Mbps)
Mode : CH78 (2480MH2z)

<é§> *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.44 dBm

Ref 10 dBm “Att 20 dB “SWT 500 ms 2.480020000 GHz

10 Offset 193 dB

LVL

——30

50

-—60

=70

-90

Center 2.48 GHz 500 kHz/ Span 5 MHz
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BT-EDR(2Mbps)
Mode : CHOO (2402MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.47 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.401870000 GHz
10 Offset 193 dB 1
A 4
o T E——
| IR
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.402 GHz 500 kHz/ Span 5 MHz
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BT-EDR(2Mbps)
Mode : CH39 (2441MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.42 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.440850000 GHz
10 Offset 193 dB 1
v
o ] Bi—
H"_H_F'_'_F H
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.441 GHz 500 kHz/ Span 5 MHz
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BT-EDR(2Mbps)
Mode : CH78 (2480MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.05 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.479920000 GHz
10 Offset 193 dB 1
A 4
Lo I e ]
L] T
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.48 GHz 500 kHz/ Span 5 MHz
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BT-EDR(3Mbps)
Mode : CHOO (2402MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.47 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.401870000 GHz
10 Offset 193 dB 1
A 4
o T E——
| IR
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.402 GHz 500 kHz/ Span 5 MHz
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BT-EDR(3Mbps)
Mode : CH39 (2441MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.42 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.440850000 GHz
10 Offset 193 dB 1
v
o ] Bi—
H"_H_F'_'_F H
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.441 GHz 500 kHz/ Span 5 MHz
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BT-EDR(3Mbps)
Mode : CH78 (2480MHz)

@ *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.05 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.479920000 GHz
10 Offset 193 dB 1
A 4
Lo I e ]
L] T
MAXH I
LVL
-20
--30
--40
+-50
--60
--70
+-80
-90
Center 2.48 GHz 500 kHz/ Span 5 MHz
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5.10 Conducted Emission

5.10.1 Measuring Instruments

As describ ed in chapter 6 of this test Report.

The receiver setting :

Detector : Quasi — Peak and Average
Bandwidth : 9 KHz

150 KHz ~ 30 MHz

5.10.2 Test Procedures :

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

a.
centimeters from any other grounded conducting surface.
b. Connect EUT to the power port of a line impedance stabilization network (LISN).
c. All the support units are connected to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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5.10.3 Test Data
Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James
Test Mode : Mode 1

B The test that passed at minimum margin was marked by the frame in the following table.

" Level (dBuv) Date: 2007-09-15

\ CISPRACHSVCCI-B

CISPRACHSVCCI-B AV

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency {MHz)

Site : CO04-HY
Condition : CISPR/CNS/VCCL-B LISN 200704 99041 LINE
EOT :PDA Phone
POWER: 120Vac/60Hz
Model :FR761327-04
Memo : GSMES0 Idle+BT Link-+WLAN Link-+Earphone
: +CameratMPEG4+GP 5 RxtAdapier
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

¥Hz  dBuV dE  dBuV  dBul dB dB

1 01540270 51.91 -13. .87 65.78 51 &7 o.10 0.11 0P

2 0.1540270 37.88 -17.9%0 5578 37.64 0. 10 0.14 RAverage

3 0.4515500 39.9%4 -16.%1 56_85 39_15 010 0.6% QP

4 0.4515500 323_89 -12 96 46_85 33_10 0.10 0.69% Rverage

5 0.7009560 33.77 -22.23 56.00 33 12 0. 10 0.55 QP

& D_1009560 26_.26 -19.74 46 00 25_61 0.1 0.55% Rvrerage

7 0.9531270 36.90 -1%.10 5600 3634 0.10 0.46 QP

g 0.9531270 30.76 -15.24 46_00 30.20 0. 10 0.46 Rverage

b 1.67T0 36.4% -19.51 56.00 35 96 o.1n 0.43 0P

10 1670 3060 -15.40 44600 30.07 0. 10 0.42 Rverage

11 2.917 36.72 -1%.28 56.00 36.25 0.10 0.37 QP

12 2.917 31.12 -14_.88 4600 3065 0.10 0.37 Rverage
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i Level (dBuv) Date: 2007-09-15

\ CISPRACHSVCCI-B

CISPRACHSVCCI-B AV

P

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CHNS/VCCI-B LIS 200704 99041 NEUTREAL

EUT : PDA Phone

POWER: 120Vac/60Hz

Model :FR 76132704

Memo : GSMES0 Idle+BT Link+WLAN Link+Earphone

: +Camera+MPEGA+GE S RxtAdaptor
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MH= dBulr dB dBulf dBulf dB dB

1 0.1573260 52.48% -13.12 £5.60 52.24 0. 10 0.14 QP

2 0_1573260 40_.26 -15.34 55_60 40_02 0.1 0.14 Rvrerage

3 0.4636720 41.91 -14.72 5663 41.13 0. 10 0.63 QP
[ 4 o0.4636¢720 36.75 -9.88 46_82 3597 0.10 0.68 Rverage |

5 0.6439830 37.20 -18_ 80 56.00 36.52 0.10 0.53% QP

6 0.6439830 32.11 -13_ 89 46 00 31.43 0. 10 0.5% RAverage

To0_ 9787140 31_86 -14.14 46 00 3131 010 0.45% hverage

g 0.9787140 37.8% -18.11 5&.00 37.34 010 0.45 QP

9 1.610 34.81 -21.19 56.00 34 28 0.10 0.43 QP

10 1.610 28.24 -17. 76 46.00 27.71 o.10 0.43 Rvrerage

11 2.790 39.01 -16£.99 5600 38 48 0.15 0.3% QP

1z 2.790 33.67 -12.33 46.00 33.14 0.15 0.3% Rverage
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Temperature : 26~27°C
Relative Humidity : 53~54%
James
Test Mode : Mode 2

B The test that passed at minimum margin was marked by the frame in the following table.

Test Enginner :

Level {(dBuv)
80

Date: 2007-09-15

i

CISPRICHSVCCI-B

CISPRACHSVCCI-B AV

3 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : CO04-HY
Condition : CISPR/CNS/AVCCILB LISN 200704 99041 LINE
EUT : PDA Phone
POWER: From System
Model :FR761327-04
Memo : GSMES0 Idle+BT Link-+WLAN Link-+Farphone
: HCameratMPEGA+GP S Bx+1ISE Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBulf dBulf de de
1 0.174%130 50.64 -14 08 6472 50_40 0.10 0.11 QP
2 01749130 42.35 -12.37 5472 42 11 0. 10 0.14 Rverage
3 0.4661350 30.64 -1%.24 46 58 29 86 0.10 0.68 Average
4 0.4661350 32_.50 -24.08 6H6. 58 31712 010 0.68 QP
5 0.7549280 31.82 -14_ 18 4600 31_19 0. 10 0.53 Rverage
& D0_71549280 32.53 -23.47 56.00 31_90 o.10 0.53 QP
7 1.684 39.45 -16.55 &56_.00 38_92 0.10 0.43 QP
&2 1.684 38. 04 -7.%96 46.00 37.51 0.10 0.43 RBverage
LA 2.268% 3I9.M0 -6.30 46.00 3919 o_10 0.41 RAverage
i0 2.268 41 3% -14.62 56.00 40_%87 0. 10 0o.41 QP
11 3.T81 33.44 -12.56 46.00 33_01 0.10 0.33 Rverage
12 3.781 43.09% -12.9%1 56.00 42 66 o.10 0.33 0P
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i Level (dBuv) Date: 2007-09-15

CISPRICHSVCCI-B

CISPRACHSVCCI-B AV

[/

gﬁ'

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPRACNS/VCCL-B LISN 200704 99041 NEUTRAL

EUT :PDA Phone

POWER: From System

Model :FR7T61327-04

Memo : GSME50 Idle+BT Link-+WLAN Link-+FEarphone

: +CameratMPEG4+GP S Rx+USB Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MHz  dBu¥ dE  dBuV  dBul de de
1 0.1721540 50.56 -14.30 64_%6 5032 0.10 0.14 QP
2 0.1721540 43.4% -11.37 54_8%6 43 25 0. 10 0.14 Rverage
3 0.2893470 40.50 -20.04 60.54 39 54 o.10 0.46 0P
4 0.2893470 327.02 -13.52 50.54 36 46 0. 10 0.4¢ Rverage
5 D0.4636720 36.78 -19. 85 5663 3600 o.10 0.68 QP
€ 0.4636720 35.79 -10.84 46.63 35,01 0._10 0. 68 Rverage
7 1.280 31.31 -14.69 46.00 30.77 0.10 0.441 RAverage
8 1.280 34.32 -21.68 56.00 33 78 0.10 0.44 QP
[2 = Z.090 40.38 -5.62 46.00 3F3_§5 0.11  0.42 Average |
10 2.090 43.01 -12.99% 56.00 42 4% 011 0.42 QP
11 @ 3.944 37.18 -8.82 46.00 3I6_66 0.20 0.32 Rverage
12 3.944 45 .76 -10.24 G56.00 45 24 020 0.32 QP
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Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James
Test Mode : Mode 3

B The test that passed at minimum margin was marked by the frame in the following table.

i Lewvel (dBu\) Date: 2007-09-15

CISPRICHSVCCI-B

CISPRICHSVCCI-B AV

//

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency {MHz)

Site : CO04-HY
Condition : CISPR/CNS/VCCI-B LISN 200704 99041 LINE
EUT :PDA Phone
POWER: From System
Model :FR761327-04
Meme :EDGE Idle+BT Link+WLAN Link+Earphone
: +Camera+MPEG4+GP S Bx+USB Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MH= dBulr dB dBulf dBulf dB dB

1 0.1739880 49.94 -14 83 £4_77 49.70 0. 10 0.14 QP

2 0_173%880 41.83 -12.%4 5477 4159 o.10 0.14 Rverage

3 0.2878180 34.50 -16.09 5059 33 95 0. 10 0.45 Rverage

4 0.2878180 329.07 -21.52 €0.59 38.52 0.10 0.45 QP

5 0.5792340 30.20 -15_80 4600 2949 0.10 0.61 Rverage

6 0.5792340 32.13 -23.87 56.00 31 42 0.10 0.61 QP

7 1.220 31.62 -24_38 G56.00 31.0% o.10 0.44 QP

8 1.220 28.94 -17.06 4600 28 40 0. 10 0.44 RAverage
[s z.140 40.52 -5.48 46.00 40.00 0. 10 0.42 Rverage |

10 2.140 41.9%1 -14 09 56.00 41 39 o.10 0.42 QP

11 4.054 35.11 -10.89 446 00 34 69 0. 10 0.32 Rverage

12 4.054 44 87 -11.13 56_00 4445 0.10 0.32 QP
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i Level (dBu\) Date: 2007-09-15

CISPRICHSVCCI-B

\ CISPRICHSVCCI-B AV
!

7

LK
=

i i

LITH

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CHNS/VCCI-B LIS 200704 99041 WEUTRAL

EUT : PDA Phone

POWER: From System

Model :FR761327-04

Memo :EDGE Idle+BT Link+WLAN Link+tEarphone

: +CameratMPEG4+GP S Rx+USE Link
Over Limit Read LI5SN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MHz  dBuY dE  dBu¥  dBul dE dE

1 0.1739880 50.58 -14. 19 &4_77 50.34 0. 10 0.14 QP

2 0_173%880 43.34 -11.43 5477 4310 o.10 0.14 Rverage

3 0.2893470 36.6% -12. 86 5054 36 12 0. 10 0.4¢ RAverage

4 0.2893470 40_16 -20.38 £0.54 39_60 0.10 0.46 QP

5 0.5761730 33.94 -12. 06 4600 33_23 010 0. 61 Rverage

6 0.5761730 34.71 -21.29 5600 34 00 0.10 0.61 QP

7 1.100 37.23 -18.77 G56.00 36.69 o.10 0.44 QP

g 1.100 34.91 -11.09 4600 3437 0. 10 0.44 RAverage

»E 1.970 38.53 -7.47 46.00 3300 0. 10 0.42% Rverage

10 1.270 41.56 -14 44 56.00 41 03 o.10 0.43 QP

11 2.880 35.91 -10.09 44600 35 38 0.20 0.32 Rverage

1z @ 3.880 46.37 -9%.63 5600 45 84 0. 20 0.33 QP
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Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James
Test Mode : Mode 4

B The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBu¥f) Date: 2007-09-15

CISPRICHSWCCI-B

CISPRICHSVCCI-B AV

10

F//

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site : CO04-HY
Condition : CISPR/CNS/VCCI-B LISN 200704 99041 LINE
EUT :PDA Phone
POWER: From System
Model :FR761327-04
Memo : WCDMA Idle+BT Link+WLAN Link+Earphone
: +Camera+MPEG4+GPS Bx+USB Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MH= dBulf dB dBulf dBulf de de

1 01721540 48.6% -16.17 64 86 48_45 o_10 0.114 QP

2 01721540 40_ 62 -14.23 54 %6 40_329 0.10 0.14 Rverage

3 0_2893470 38.73 -21.8%1 €0.54 38 _17 0._10 0.46 QP

4 0.289%3470 33.76 -16.78 50.54 33_20 o_10 0.46 Rverage

5 0_5209950 3115 -24.85 56.00 30_40 0.10 0.65 QP

& 0_5209950 30_.82 -15.1%8 46_00 30.07 o._10 0._65% Rverage

7 1.040 32.44 -13. 56 4€.00 31 90 0.10 0.44 Rverage

8 1.040 34.01 -21.99 56.00 33.47 0._10 0.44 QP
| 2@ 1.910 3%9.10 -&_9%0 46_00 38.57 0._10 0.43 Rverage |

10 1.910 41 6% -14.32 56.00 41 15 0._10 0.43 QP

11 4. 052 33.9%4 -12_ 06 4600 33_52 0._10 0.32 Rverage

12 4.052 44.329 -11.61 56.00 43 97 0._10 0.32 QP
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i Level {dBu'v) Date: 2007-09-15
\ CISPR/ICHSWCCI-B
\ CISPR/CHSWCCI-B AV

[
40 b
§ &
“l].15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CHNS/VCCI-B LIS 200704 99041 WEUTRAL

EUT : PDA Phone

POWER: From System

Model :FR 76132704

Memo : WCDMA Idle+BT Link+WLAN Link+Earphone

: +CameratMPEG4+GP S Rx+USE Link
Over Limit Read LI5SN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MHz  dBuY dE  dBu¥  dBul dE dE

1 0.1721540 49.90 -14_.96 64 %6 49 66 0. 10 0.14 QP

2 01721540 42_ 83 -12.03 54 86 42539 o.10 0.14 Rverage

3 0.2893470 36.25 -14.29 5054 3569 0. 10 0.4¢ RAverage

4 0.2893470 29.57 -20.97 60.54 39.01 0.10 0.46 QP

5 0.579%2340 33.75 -12.25 4600 33_04 010 0. 61 Rverage

6 0.5792340 34.7% -21.21 5600 34 08 0.10 0.61 QP

7 1.100 36.59% -1%.41 G56.00 36.05 o.10 0.44 QP

g 1.100 34.16 -11.84 4600 33 62 0. 10 0.44 RAverage

»E z.021 38.30 -7.70 46.00 3777 0. 10 0.42% Rverage

10 2.021 39.9%2 -16_08 G56.00 39 33 o.10 0.43 QP

11 2 3.820 36.31 -9.69 46.00 3579 0.19 0.32 Rverage

1z @ 2.820 47.11 -8. 86 5600 6. 62 0.19 0.33 QP
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Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James
Test Mode : Mode 5

B The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBu'f) Date: 2007-09-15

CISPRACHSVCCI-B

\ CISPRACHSVCCI-B AV

0
40 E
& 7
" 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)

Site : COD4-HY
Condition : CISPR/CNS/VCCL-B LISN 200704 99041 LINE
EOT :PDA Phone
POWER: From System
Model :FR761327-04
Memo :HSDPA dle+BT Link+WLAN Link+Earphone
: +CameratMPEG4+GP 5 Rx+USEB Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MH= dBu¥ de dBu¥  dBu¥ de de

1 0.16853440 43 44 -21_.59 6503 43_20 o_10 0.14 QP

2 0_1685440 35.40 -1%.63 55.03 35 16 0.10 0.14 Rverage

3 0_2908840 371.75 -22.715 6€0.50 3719 0._10 0.46 QP

4 0.2908840 32_46 -18_04 50.50 31_%0 o._10 0.46 Rverage

5 0_6371950 30_9%9& -25.02 56.00 30_30 0.10 0.58 QP

& 0.6371950 30.40 -15_60 d46_ 00 2972 o._10 0_5% Rverage

7 1.220 26.84 -19_ 16 46.00 26 320 0.10 0._44 Rverage

8 1.220 30_62 -25.38 56.00 30_0% 0._10 0.44 QP
| L E! 1.913 37.13 -8_87 4600 36.60 0._10 0.43 Rverage |

10 1.913 40_1¢ -15.84 G&.00 39_632 0._10 0.42 QP

11 3.820 33.15 -12.85 46.00 32 72 0.10 0.33 Rverage

12 3_820 43.70 -12_.30 56_00 4327 o._10 0.33 QP
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i Level (dBu\) Date: 2007-09-15

CISPRICHSVCCI-B

\ CISPRICHSVCCI-B AV
4

l]l].15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CHNS/VCCI-B LIS 200704 99041 WEUTRAL

EUT : PDA Phone

POWER: From System

Model :FR 76132704

Memo :HSDPA Ile+BT Link+WLAN Link+Earphone

: +CameratMPEG4+GP S Rx+USE Link
Over Limit Read LI5SN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

MHz  dBuY dE  dBu¥  dBul dE dE

1 0.1712450 46.41 -18.49 &4_90 4617 0. 10 0.14 QP

2 01712450 38.53 -16.37 54_3%0 38_29 o.10 0.14 Rverage

3 0.3483010 33.39% -15.61 49.00 32 68 0. 10 0. 61 Rverage

4 0.3483010 326_81 -22.1%9 59%.00 3610 0.10 0.61 QP

5 0.5792340 30.64 -15.36 46 00 29 953 010 0. 61 Rverage

6 0.5792340 33.01 -22.99 5600 32 30 0.10 0.61 QP

T 0_983%140 3407 -21.%3 56 00 33_.52 o.10 0.45 QP

£ 0.9839140 31.30 -14.70 44600 30.75 0. 10 0.45 Rverage

9 2.02%8 33.15 -12.85 4600 32 62 0. 10 0.43% Rverage

10 2.028 38.32 -17.68 G6.00 3I7.79 o.10 0.43 QP

11 2.880 31.27 -14.73 4600 30.74 0.20 0.32 Rverage

1z 3.880 43.32 -12. 68 56.00 42 79 0.20 0.33 QP
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Temperature : 26~27°C
Relative Humidity : 53~54%
James
Test Mode : Mode 6

B The test that passed at minimum margin was marked by the frame in the following table.

Test Enginner :

Level (dBuv)
80

Date: 2007-09-15

l/

CISPRICHSVCCI-B

CISPRACHSNVCCI-B AV

40 [l il
A 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : CO04-HY
Condition : CISPR/CNS/AVCCILEB LISN 200704 99041 LINE

EUT :PDA Phone

POWER: From System

Model :FR761327-04
Memo :PC51900 Idle+BT Link+WLAN Link+Earphone
: +CameratMPEG4+GP S Rx+USEB Link

Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark
MH=z dBulf dB dBulf dBulf de de
1 0_1758420 45.72 -18.9%96 64 68 45 48 010 014 QP
2 0_1758420 35.21 -192.47 54 68 3497 010 0. 14 Average
3 02823470 31.00 -19%. .54 50.54 30_44 o.10 0.46 hverage
4 0.2893470 37.35 -23.19 &0.54 36_719 o._10 0.4& QP
5 0_52099%50 24._ 84 -21.16 4600 24_09 010 0.65 Rverage
& D0_52099%50 27.95 -28.05 56 00 2720 o.10 0.65 0P
T 0.9331400 27.0% -28.9%1 5600 26.53 o._10 0.46 QP
&8 0.9331400 21.84 -24 16 4600 21_28 o.1n 0.46 Rvrerage
9 1.920 31.42 -14_ 58 46.00 30.89 010 0.42 Average
10 1.920 31.32 -18_68 G56.00 36.79 o._10 0.43 QP
11 4. 184 26.26 -19. 74 46. 00 25 83 0.11 0.32 hverage
12 4.184 39.32 -16_68 G56.00 38 89 o111 o.32 QP
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- Level (dBu'f) Date: 2007-09-15

CISPRICHSVCCI-B

CISPRACHSVCCI-B AV

I/

I]l].15 0.2 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCI-E LISN 200704 99041 NEUTRAL

EUT :PDA Phone

POWER: From System

Model :FR7T61327-04

Memo :PC51900 Idle+BT Link+WLAN Link+Earphone

: +CameratMPEG4+GP S Rx+USB Link
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark

¥Hz  dBu¥Y dE  dBu¥  dBul de dB

1 0.173%880 47.02 -17.75 64 77 4678 0.1 0.14 QP

2 0.1739880 38.90 -15.87 54.77 3866 0. 10 0.14 Rverage

3 0.3501520 35.51 -23.45 5%.96 3480 0.10 0.61 QP

4 0.3501520 321 81 -17.15 48.9%96 31.10 010 0.61 Rverage

5 0.6371950 30.76 -25.24 546.00 30.08 0. 10 0.53 QP

6 D_63719%50 28.71 -17.2% 46 00 28_03 o.10 0.5% Rverage

7 0.9891400 32 23 -23.77 5&.00 31 68 0.10 0.45 QP

§ 0.9891400 27.9% -18. 01 46.00 27.44 0. 10 0.45 Rverage
[2 1.800 32.92 -13.08 46.00 32.39 0.10 0.43 Average |

10 1.800 37.86 -18.14 5600 3733 0.40 0.43 QP

11 3.941 27.14 -18_86 46.00 2662 o.20 0.32 hverage

12 2.941 39 .06 -16.9%4 5600 38 54 0.20 0.32 QP
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Temperature : 26~27°C
Relative Humidity : 53~54%
Test Enginner : __James
Test Mode : Mode 7

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
80

Date: 2007-09-15

CISPRICHSWCCI-B

CISPRICHSVCCI-B AY

40
[l
H
H 4
" 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite : CO04-HY
Condition : CISPR/CNS/VCCIEB LISN 200704 99041 LINE
EOT : PDA Phone
POWER: 120%ac/60Hz
Model :FD761327-04
Memo : TMC Rx-+08MHz+Adaptor+Earphone
Owver Limit Read LTSN Cable
Freq Lewvel Limit Line Lewvel Factor Lozz Remark
MH= dBul dB dBul dBul¥ de dB
1 D0_.1615500 41. 62 -23.76 65_.38 41 38 0. 10 0_14 QP
2 D_1615500 12.09% -36.2% 55.38 18._85 0.10 0.14 Average
3 0.2700880 31.31 -29%.81 61.12 30.%82 o._10 0.3% QP
4 0.2700880 14.63 -36.49% 5112 14 14 0. 10 0. 32 Average
5 D0D.4636720 26.34 -30.22 56.63 25._06 0. 10 0.68 QP
6 D._ 4636720 22_06 -24.57 46_63 21_28 010 0. 68 Average
T 0D.8217160 21.59% -24.41 46.00 20._9%9 0.10 0.50 Average
g8 0.8217160 27.03 -28_9%7 56.00 26.43 o._10 0.50 QP
] 1700 28_39 -17.61 46.00 27 86 0. 10 0.43% Average
i0 1700 35.43 -20.5%7 S56.00 34._90 o.10 0.43 QP
11 3.910 19.5h8 -26.42 4600 19 16 o._10 0.32 Average
12 3.910 33.19 -22.%1 56.00 32_ 717 0. 10 0.32 QP
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- Level (dBuV) Date: 2007-09-15

[,

\ CISPRICNS/VCCI-B
|

K CISPRICHSNVCCI-B AY

40/l |
1]
(A 1l s 'i‘is st A
N | | | I |I
0 | | AT
| | \ |
91502 0.5 1 2 5 10 20 30

Frequency (MHz)

Site  : COD4-HY
Condition : CISPR/CNS/VCCLB LISN 200704 99041 NEUTRAL
EUT  :PDA Phone

POWER: 120 Vac/60Hz

Model :FD 761327-04

Memo : TMC Rx+98MHz+Adaptor+Earphone

Dver Limit BRead LISN Cable
Freqg Lewvel Limit Line Lewel Factor Loss Remark

MMz dBulf dB dBEulf dBulf dB dB

1 0.1606960 41.30 -24.13 65.43 41.06 0.10 0.14 QP

2 0.1606%60 21.33 -34._10 55.43 21.09 0o.10 0.14 RAverage

3 0.2939830 36.06 -24.35% 60.41 35.49 0.10 0.47 QP

4 0.293%830 28.4% -21.%3 50.41 27.9%1 0o.10 0.47 Average

5 0.5020260 29.6% -26.31 656.00 28.93 0.10 0.66 OQF

& 0.5020260 15.47 -30.53 46.00 14.71 0._10 0.66 Average

7 0.9%43950 27.39% -18.61 46.00 26.85 0.10 0.44 RAverage

B8 0.99%43950 30.98 -25.02 S56.00 30.44 o._10 0.44 QP
[ 2 1.700 28.9%1 -17.09 46.00 28.38 0.10 0.43 Average |

i0 1.700 34.97 -21.03 S6.00 34.44 o._10 0.43 QP

11 2.451 21.81 -24.1% 46.00 21.29 o.18 0.34 Average

12 3.4%1 33.71 -22.2% S56.00 33.19 0.18 0.34 QP
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5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

The spectrum analyzer setting :

Detector : Quasi — Peak
Bandwidth : 120 KHz

30 ~ 1000 MHz

Detector : Peak and Average
Bandwidth : 1 MHz

1~25GHz

5.11.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.
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5.11.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

T' € 3m

Ground Plane
V N\

A4

T

1~4m

-

t

TurnTable

G

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data

Temperature : 26~27°C

Relating Humidity : 53~54%

Test Enginner :

Test Mode : Mode 1
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
it Level {dBuWim) .

Andrew

Date: 2007-09-27

FCC CLASS-B
{-_
40 IESS 73 i
1
4 g f
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition » LF-ANTE511210 HORIZON TAL
EUT ;. GEN/FDGE 2500900 1R00/1 900 WS TN A
: (HBLDFA 519002100 FDA Fhone
Foweer 120V 80 H=
Idodel : FE 132704
Memo  11b T ChO1 241 20 H=
Diata Fate i)
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuV/im dB dBuV/m dBu¥V  dB/m dB dB ci deg
1 23,2 31.02 -8.9% 40.00 53.15  7.97  0.9% 31.10 == --- Peak
2 104.0 36.30 -7.20 43.50 55.04 11.29 1.0 31.11 S5 --- Peak
[3@ 125.0 36,92 -6.58 43.50 34.14 12.66 1.21 31.09 100 239 Peak
4 TR9.82 24,96 -Z1.04 46,00 32,22 19.82  3.41 30.49 --- --- Peak
2 g60.8 Z5.64 -Z0.36 46,00 32,03 Z0.32  3.70 30.41 === --- Peak
6 217.4  25.8% -Z0.11 46,00 31.72 Z20.65  3.85 30.34 o --- Peak
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i Level (dBuYim) i Date: 2007-09-27
1
FCC/CLASS-B
hH0 =3 7 FCC CLASS-B {AVG)
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) HECQUBNER N Hel
Site : C3CHDGHY
Condition : BHF-EHF HOEN HORTZONTAL
EUT  GEMEDGE 250000V 1200 900 W DA
 /HETPA 850190042100 FDA Fhne
Fowrex s 10 Wae S 0H=
Model : FR 132704
Merr  11b T ChOl 24120 H=
Diata Fate él
. Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Fos Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB ci deg
1 2389.2 52,63 -Z1.37 T4.00 54,06 30.Z26 3.75 35.44 100 0 Peak
2 Z389.2 41,53 -12.47 34,00 42,96 30,26 3.75 35.44 123 23 hverage
3@ 2412.0 102,31 103.73 30.27  3.77 35.46 100 0 Peak
4 @ Z412.0 99 .88 101,30 30.27  3.77 35.46 123 23 hverage
5 24930 41,57 -12.43 54.00 42.92 30,30  3.88 35.53 123 25 hverage
] 2493 .0 51,92 -ZZ.08 T4.00 53,26 30,30 3.8% 353.53 100 0 Peak
7 TIT6.0 0 56,75 -17.25  T4.00 4567 39,30  7.71 35.94 100 0 Peak
g TTe.0 44 67 -9.33 34,00 33,60 39,30 7.71 35.%4 100 236 hverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

Il The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuvim) Date: 2007-09-27

FCC CLASS-B

PSS o |

1.23
4 5 6
0 30 224, 418. 612. B806. 1000
Trace: (Discrete) FretuehcyliLe]
Site : D3CHDGHY
Condition o LE-ANT(1121) VERTIC AT,
EOT : GRLEDGE 25009000 1200/1900 WCThA
: HRDPA 3019002100 PDA Phone
Feourey + 1AW A0H=
Idadal : FRE 132704
Memmo  11b T ChO1 241 2=
Diata Fate 2l
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg

1 BZ2.1 28,20 -10.80 40.00 52.85 6.67  0.87 31.Z20 g --- Peak

2 23.2 31.89 -g.11 40.00 54.02 7.97 0.92 31.10 100 332 Peak

3 104.0 32.31 -11.19 43.30 31.04 11.29 1.08 31.11 O --- Peak

4 g26.4 25,87 -Z0.13 46.00 32.81 Z0.01 3.52 30.46 ik --- Peak

3 878,92 Z5.68 -Z0.3Z2 46,00 31.96 20,38  3.73 30.39 ey --- Peak

6 241,92 26,06 -19.94 46,00 31.62 Z20.83  3.20 30.30 B --- Peak
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i Level (dBuYim) i Date: 2007-09-27
i
FCC/CLASS-B
hH0 E 7 FCC CLASS-B {AVG)
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) HECQUBNER N Hel
Site : C3CHDGHY
Condition : BHF-EHF HOEM VEERTIC AL
EUT  GEMEDGE 250000V 1200 900 WO DA
. HEDFA 250/19002100 PDA Phone
Fowrex s 10 Wae S 0H=
Model - FR %1320
Merr  11b T ChOl 24120 H=
Diata Fate él
. Over Limit Beadintenna Cahle Preamp bnt Table
Fraq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB ci deg
1 2390.0 49,41 -24.59 T4.00 50.86 30.Z26  3.75 35.46 100 0 Peak
2 23900 39,25 -14.73 34.00 40,70 30.Z6  3.73 353.46 100 101 Average
3@ 2412.0 101.41 102.83 30.27  3.77 35.46 100 0 Peak
4 @ Z412.0 9% .24 99 .66 30,27 3.77 35.46 100 101 Average
5 2494 .0 40,63 -13.37 54.00 41.98 30.30 3.88 35.53 100 101 Average
] Z2494 0 52,21 -Z1.79 T4.00 53,36 30,30  3.8% 353.53 100 0 Peak
7 7212.0 56,79 -17.21 74,00 45.64 39,34 T.73 35.92 100 0 Peak
g 781Z2.0 44,35 -9.6> 34,00 33,20 39.34 7.73 35.92 100 238 hverage

Remark: #3 and #4 Fundamental Signal
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